SQvV pEETLES

BT IETEMAERICEKBLTLESWD, AEZEFXTFERFICLTERA I,
ELLEE Z2—/8—SQVN*v k
A #& BEEEL S
I—FKNo. [71008—AHO0O09
A—H— - EHiF RS TEVY A4 TR DBA-FK8
TUDURA |K200

g A 2017F 9/~
" &

OHEEEMOERIT2019F T AREEFTOINTY,
2019 F 7 AURBICEFEN-EFADOESICOVTIE., BELORFTEFTHEVEDLE LI,

EGHGE  E04531-H50012-00 2019/7/25 #EF: Ver.3-1.03 (BEMIEE. &#) (#) TvF-~—- IX

FUBIC
O_DEIFHS R—/S—SQVNFvY rEEBEVLEIFWEERICHYNES TEVET,

BT IS T EMEEICEREL. BT TR TRIEREZICEHSATOIRNEETFYREICTHEALLESL,
O HKS R—/i—SQVINIE, 2—RF¥y—Ir—EOXAY bL/NLT2FABICTF v 2/ TRICHET HREIZZS ZHIE
TH5ERTY

NILTEBBFICF v 203 TOEKDIRITAENLEITNEECTEHY FRA, FHERE - TRICLK->TEE - BEVER
YETDTHOMLOHETELSIZSLY,
AEERT FETSHNDT BHFEA L FZELY,
OARZFIARMRELLITET T TWIEE, HELZOMDARIADEERPCEEERAICHLT 5HICFo TV EELNEES
BEEHLTWET,
OFERXIE=ZENAHRBRVABRERMEALLILICKYZHEBFEITOVNTE., ZHTE-—VIZ0EEZAVNRET
DTHLMLEOITTELIEESLY,
ORHUGRZHEALTELEEEC. BEIERLULTNICHBET 2ER. £f-. BBEZEAT I ENTELNILIZELSIE
KZEICODFFELTE, —VIOWEEW-LIMRET,
OKRE G/ —VIIEFHEZREICEEINTEY ET, / —IILEFHUSNMIIMA THIGEE. RAEGOBEE - iR URSHIC
DVWTHRIW =L ET,
OKHRIIARENTOEAZBMICEEST SN2 DTY,

This product is designed for use in Japan only.
OKRHUGRDIFRINEREZED. RRD-OFELGLEREZT I LAHYET,
OFREFFELCBIRT I LAHYFTOTARERLEAREDEEZ TR,
O EFAEMRCHEABRERUVARED TEXEHELORFTEE THEVEDLECEZEW, BREHKETTHEE. EHHE - 23— FNo. -
B - TP UBAEFINEICBEACTESL,

REFTDFE FAUREFL<KARBOVVALE DL TROIEEEELTHRTLTIEEN,
RETHETEDLSLESEZFRAL. BEBRRUVEEEADBRLANLEFRLTVET,

Zﬁxggtt' FEERIFEREIRET. RIFESZES TEEINHIEE
=0 mm|

o, (PEEXGRREAREEASGRABESNEBHE (AM)
A e srmmostsmaEensse
GEAYHEE 5. SHMEMARETRRES Wi MBS (B, BHRERGEE] )

1




524
=

OEXRL I — MK PBEMEOHERULHE - KKEHLTH-HIC. ROZEETFHTLIEEL,
TNYTUDIAFRFEFDEA—ZIFILERHN L THLEEZEITH>TLESLY,
CARTAENTEEL. FRLEVWKSIZORI 2 EHE S>THLTLESLY,

N X
NEE
OAHGDRFEARUSRITIERCITEHLENTLEELY,
CBERERARUSMELICEIZLEY.,. REDBAIV S UNERZBALHY FT,
CAKROMREEBELESBNAHYET,
QOEEFIRDO DRI D UIIL—LADRENACH (FTHMNTHASBVEE) ITTA> TSI EZMRLTLIZELY,
BT ARBRALNHBYET,
ONA THIZEYMAALHNESIIZTHIREEZNTTHENTLEELY,
CEYINI U VIZAYI VD UABET AEALRDY EFT,

Oxy FOBHEAEE/NNA—Y IR MIEELTHY FF, BRIFFATIZESR. DENCEEERBLTLEZL,

O/ —TIN—YDEFTENLEA—D—RITDEFEEZLCHATILITO>TLESLD, BHEESEFRICHEVESE.
A—H—IZTITHALEZL,

OKRHEMDIRNIEEICIToTLEEN, FELEY, BV avIEERRVTLEEN, T FTRROKEDREIZA
YEJ,

ORI~ ;v METEY G TETHERICHA T T ZE0, RBUEISHFFEITIE. RILEORUHBABEEBLET.

OIT ITEED =, —FFMITINT / —TILAR—VIEBEXEHRELGEVELSITREL T LI, X, /—2I/i—YE
BT HHRIE, MERATERMAFEDESICERATEHAICFT—F T LTLEZL,

B fH (3 A%

1. /—<J)L/s—YEWSLL
M) NyTIVOIAFRIEF (=) Doy—TINE—ZFILE
A LTLEEELY,

@ NyTFUDOTFREF (+) BhEr—TLE—IFILER
HLTLESEL,

@ NyTU. NyT LA EZEFEASRILTIEZE,

@ NyTIVIIVRERAHALTLESL, (E1)

NyTYIIk

1
G) T7IOA—SE HMEaRTEERLTIEE, ooz 770
(E2) o
6) R—RNY FEDZD. TFPIU—Fr—R. TFAY V7237 \\\ /
FHF1—TERILTEEL, (H2)
() =R RED B, H5 3 h—RERI LTI
FEL, (E2)
IF7AVT—Y
a—7
PRR4R 7
Bt . ERO LR AT SIS, /ST - h—RMEICE
A D 31z = o
MAMADHENESIZLTLFEEL ﬁi?

2 71008-AH009_3-1. 03



®) EAt UM oaRTE2EHLTIESL,

(B®3)

9 RILR2RENL. R—RANY FERDEIHTITA VT—

HRATERSALTCESL,. (B3, H4)

(1) TF7AoT—I A ThLEAE VY ERIA LTS

W (EAEVHEFBERLEYT) (H5)

EAtY

IF7AVT—Y
AT
X 3
O
B
I7AVT—Y =
AT
X 4
IF7AVT—Y .
AT EAtY

s

71008-AH009_3-1. 03



2. Ty bA—YOESFIF

(1) FAa—F 714 FIZEAL VY (ME) #ERAFTE
sy, (H6. E12)

AL+ M6-20
RTV2TTvsx M6
TL—rTvix M6

N

EAtoY
Ja—#7
N4 7 6
2 Fa—FTRAFITR—R=y TP 8L LLIETS5 % — —
BT < L, B BRNE, F SEISHERD S — L h=R= T - TSTERML TSRS, 2 T8
FTEEBCHELTIZRALEDESISLTCEE ISHROY LTI ERCBE LTI TR
b, (E7. ®8. E12) L& SIZLTCEEL,
?Wﬁ4§€ R—=RZv I, TSTEFTHORAALLER, &
METTA 27— 154 T2 8 h—RBEHES LTI AL RERUTESEI I EERORA T
f;ﬁmliih;x:\‘y T 8%, TAUSNOEHELTS I £ (BEAET £ CRHOALBELSH Y EHA)
A RSN (55] 757 LANRGEN S Inn [FE DR
SHBRELYET,
TRRLR
R—R=y T, TSI EFTHOAALE, BYLTEE A—2=9 TN ¢ 8 @ J54
ALTESIT T ~ 2 EEMHRALT EEL, e
(EEA BT 5 TROADBEILH Y EA)
(8%] T35 LEABEENS ImEEDBSHREREY St oriq T
YT,
=7
HR—R=wvT)Lp 8 A
Ja—42/,847 Ja—*2/,47F =8

71008-AH009_3-1. 03



@) FA—F T4 TEEHFFIFLTLEEL, (B9)
@) EAtoHIiarsazERELTIESL. (B9)

(®) ABOMIERL FEBEFEALTHRIOMETS 7y &
TO—F 734 TERFFLTIESLY,
(Mo, ®12)

6) v hN—VEFEFRALTRAOHEI Sy b&TO—
7184 T. ZF—No. 1 #EFFFLTLEEL,
(10, E12)

M 7a—F 7,84 FI2ZT—No. 2 ZRfFIF LT E LY,
11, ®12)

EhtrY

Ja—#21847F

X9

ZXT7—No. 1

N

Ja—AI7nR47F

|10

A T—No.2

Jo—Fon47 | 11

71008-AH009_3-1. 03



T LY
Tightening torque 12 E
24N-m {2.4kgf-m}

e

10.
11
12.
13.
14.
17.
20.
21.

G-1.
G-2.

G-3

JAa—F2714F
AT—No. 1
Z7—No. 2

RILk M8-35

AL+ M8-20
AFTYLT Iy x M8
TL—rIyr M8
RIL & M6-20
RFYT Iy M6
TL—rvyiy M6
hs—

R—R=ZvFIL ¢ 8
754

EhEY (#IE)
AL b (FE - AER)

INT i 'E;-"
¢ 87R—R (HUIE - BZLEHHE) |]2

® Fa—FI7T7vtrTUERMFIFLTIESL,
(12, ®13)

Jo—#277vt>TY 10, RTY 579 % M8
Ja—A2:,84 7 1M1. FL—2rTvyov M8
Jo—#I7HR—2R
AT —No. 1

A T—No.2
R—RINUF #20
RIL & MB-15

© o 0w~

w

6 @1

- [

| 13

9) RTF—=TO—FI7vEVTURRT4HEEFHL
BOESITHBEZRD., R—R/N\U K - R MEEXK
HL, BELTLEEL, (B13)

71008-AH009_3-1. 03



(10) cEhbR—XRCEHRLTLESL, (B14)

D) R—RADZEESLTLSLEZEL. (H14)

O e
"—AD
\\\ _____*k=RcC

1) RY—D A ZBFHFTLCEEL, (W15, B18)

(13) Ik—R C, R—RAD %k =/ TEICT LFx v v T&
mfFiFT<zay, (B14, K18)

(14) FEMSHR—RFHEIHRWLTLEZSL, (B16)

(15) R—REZESI LTS ZEL. (H16)

A=A

\

r—XC

e
w—RF
AN

/

YL/ A FL7

71008-AH009_3-1. 03



(1) R—RFIZZaA v b1 TP 6L ¢ 6 R—REEZELT

(7 2-(12) TEYFFFE=RY—9 14 £ EEB%E ¢ 6 R—R TR

CFEEL, (BM17, ®18)

¢ 6 K—X

AL bL4T @6

LTS, (H18)
X 17
—— Jao—#77vtrIUn
16 b 4=y TILE
26
F&
25 @ 18
CDCD cHB
18 o
15
@ "—RF Q
C:m ($HIE)
25 15 18 D
23
5B x5 15 25 u H—RAC
& 2 (#IE)
4 2 (oY Yo=Y iy
%5 B
15. "k—2 ¢ 6
16. h—2 ¢ 4 15
18. ILxv¥vyT 06
19 SL¥xvvd ¢4 5 S
22. R)—x A -
23 CaLU AT 6 D& H
1. a4V bL4T P6-¢4
2. k—RI52F ¢ 6
26. TT7 7414

71008-AH009_3-1. 03



(18) Fv b=V ZFERA LTI 0—F 7S HOEE # M1t
TLEELY,
TR—R ¢ 4 IGEZGRSIT (HIRERBEHI-ET) YIoT
FALTCEEL, (K18)

19 70—#27 vt TUD¢ 4=y TILERIZERA (47
R—RXp4%245yvTTHY., AELTLEEL,
(18, ®19)

ZRRLR

JO—#4 277y T IVERNTHEE, f—Xo4%T
O—4277vt>TUnBRIBE. 245y TE5 L1k,
—EHR—RO 4 EFUEHLUIYRAHZANTHLERMNLTLE
S, (E19)

R"—Rp4%S2FE>FzY. TSA¥—FTZL>THM
BLTLESL,

JO—#277 vt ITUNHETIEANHY ET,

(20) B4t LA-#MIERBSR ZTTD &L S [TEUFIF TS &L,
@NZTT7I7AA—EEoHFITaARI 2 EERL TS,

Q) NyFY LA, NYTUETDESITRAFHF TS
(A

@) Ny TYDTSREF (+) [T7—TLE—IFILERMT
FTLEEELY,

@O N TYOIAFRIGF (=) IT5—TILE—ZFILER
fFFTLESY,

B (7 B \ 8457
Jao—#7
FTytrTY

BT ROHER
IS UBBRORR IO BBRORED

[EEE 2 [EEE Z
KA T - A —AEORENEE-> CNELD. EED DT 7 RADGE LD

NYTYDIAFRAGEFIZT—TILE—ZFIL
MRERICET T 5N TS,

B23EEMMNETHEVNIA—FTF7 2T

MAEEIL TLVE A

R—=RN\Y FAERITHE>TLSH.

EBAICEDFHEELLA.

RILE - Fy FMEOROENIEELN

T4 L) SR REE R A

R T - tDE M ETFH L TLVEWND

IO UERIEL, RILFAEA TGN,
(BEIRA B ORI THER)

71008-AH009_3-1. 03



N=YY X

No LK) # LN wE No g # LN & No LK # LN "%
1 77;':';577,) 1 n%- 11 ?J’j; 3 e (|21 T35 |1 @

2 7i;§7 i 6§§) | Aur |1 Q%Q M6-20 | [22[zy—z 1|1 éﬁ%?

3 7;:17 1 O::D 13 %ix:? 1 @i@ w (23| TAIZE | &2 | s
4] 2F—No.1 |1 14 Z'ji; 1 @ we | [24 °)/3\off;'" 1 & _¢¢64
5| 2F—No.2 |1 s k=2 |1 2D | G|l S0 (8| B | s
6 |h—=s8> K2 w2 o] A==z |1 SO | Lo | I8|z7 705 @

7| Ak | Qb@z w-3s [|17] ps— 1] Q) 21| 54597 [5] —""

8| Ak |1 Q%Q M8-20 |[18| 5 L%+ v 7|3 <§5 66 ||o8| mimsmE |1 <<>>

ol Anr |1 Q%Q Me-15 | 19| 5 L v 7|1 <§5 o4 ||

10 7\'77";{;('7 3 @ Mg |20 :-1-;_7?:» 1 (@ ®8 |30

#is - 58

HRBEIEER L T2 201, BEZEERT HRICIIBTAERRET>TILEEIL,
OREREMEIRSAN—DERETT, BTRELTLLIZELY,
Q@1 —H—TZaFI)LITEHEINTLESBELNIEMEFITRBL TS,
OR—/N\—SQVINVDMHREZEHIFT 57O, TT7 T4 ILZDOTIRIELHMIIT>TLZEL,
(XD B% )3, 000 ~ 5 000km E£f=(x3 xA~64A
BL. FRAAERUVREIZKVEHENELGYETOTENERICK >TIXRHOXBESTTOHLET,
TH|IT 74 ILAIERIFEY TT, @B RA—/IN—SQVEXT s IILE—
OHEZENBERIISEFHRIBES TIEEICRHUET . BFFEMAEHFITKBL TS,
OE[TH, BEE - ER - FHEDELEAHH-BAICIE. a—F—I a7l THULTLEEL,
OFRHREZEONDIHBIE. BT ROA—F—DE=OICHIEHRAZEEELLIESY,
OAREZERENSEINTIRICIE, BTFEMEFITIREL T,

779—Y—ERICDWT
AURETZEMOEDEE, FFIEEFISELORKEE TEHLADE CHEEL,
AEORBABE. FERLIEET I ERBYFTOTHONLHITRIESL,

MRS IVvF-y—- IR
T418-0192 #FEEEL=mtIL7181
http://www.hks-power.co.jp/

REMET - inH
Unauthorized reproduction is strictly prohibited.

10

71008-AH009_3-1. 03



Instruction Manual
5® NAME OF PRODUCT | Super SQV IV Kit
PART NUMBER 71008-AH009

SuPER SEaUENTIAL BLOW.OTF VaLvE APPLICATION | HONDA CIVIC TYPE-R DBA-FK8
SUPER

ENGINE K20C
S Q_v YEAR 2017/9 ~
Published in July, 2019 by HKS Co., Ltd.

(Unauthorized reproduction is strictly prohibited.)
E04531-H50012-00

NOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to safely perform
service operations on your vehicle. This manual assumes that you are familiar with typical automotive systems
and basic service and repair procedures. Do not attempt to carry out the operations shown in this manual unless
these assumptions are correct. Always have access to a factory repair manual. To avoid injury, follow the safety
precautions contained in the factory repair manual.

SAFETY PRECAUTIONS

/\ WARNING

@ To prevent electrical damage/burns/fire, always:
- Disconnect the negative terminal of the battery before beginning installation.
- When disconnecting wires/connectors, take extra care to avoid breaking/snapping the connectors.

/\ CAUTION

@ Do not misuse this product.
- Misuse of this product may lead to engine damage.
- Misuse of this product may lead to loss of its original function.
@ Prior to installation, make sure the engine bay temperature has cooled to approximately 40°C /104°F.
- Failure to let the engine cool down properly can lead to severe burns.
@ Insert clean rags into open piping to prevent contaminants from entering the pipes.
- If neglected, contaminants in the piping can lead to engine damage.

- Make sure that all of the parts listed in the Parts List are included in the kit.

- Reference the factory service manual for the vehicle when removing factory parts.

- Be careful when handling this product; avoid dropping or subjecting it to excessive impact. Failure to do so may
result in product damage or improper installation.

- Use the proper tools when tightening nuts and bolts. If over tightened, the bolts may become damaged.

- Keep the removed factory parts in a safe place for ease of re-installation at a later date (if necessary).
When reinstalling the removed factory parts, make sure to reinstall them correctly.

1 71008-AH009_3-1. 03



INSTALLATION PROCEDURE
1. REMOVAL OF FACTORY PARTS

(1) Remove the cable from the negative (-) terminal of the battery.
(2) Remove the cable from the positive (+) terminal of the battery.
(3) Remove the battery and the battery tray from the vehicle.

(4) Remove the battery mount.(Dia. 1)

/

Battery Mount

|Dia.1

(5) Disconnect the airflow meter sensor connector. (Dia. 2)

(6) Loosen the hose clamp and remove the air cleaner case
and the air intake tube. (Dia. 2)

(7) Loosen the hose clamp and remove the suction hose.
(Dia. 2)

ADVICE:
During removal and installation, make sure no foreign objects
get inside the pipes and hoses.

Air Cleaner
Case

/

Airflow Meter
Sensor

Suction Hose

Air Intake Tube

|Dia.2

(8) Disconnect the pressure sensor connector. (Dia. 3)

Pressure Sensor

\
/

Air Intake Pipe

|Dia.3

12

71008-AH009_3-1. 03



(9) Remove 2 bolts and loosen hose clamps to remove the
air intake pipe. (Dia. 3, 4)

(10) Remove the pressure sensor from the air intake pipe.
(The pressure sensor will be reused.) (Dia. 5)

2. INSTALLING THE KIT

(1) Install the factory pressure sensor to the SSQV pipe.
(Dia. 6, 12)

13

"O
/

Air Intake Pipe

O

B

|Dia.4

Air Intake Pipe

Pressure Sensor

|Dia.5

Bolt M6-20
Spring Washer M6
Flat Washer M6

N

/

SSQV Pipe

Pressure Sensor

|Dia.6

71008-AH009_3-1. 03



(2) Install the supplied 8mm hose fitting or plug. Wrap the
threaded section with Teflon tape to prevent air leakage.
(Dia. 7, 8, 12)

ADVICE:

Vehicle with the hose connected to the factory air intake pipe :
Install the 8mm hose fitting.

Other : Install the plug.

ADVICE:

After tightening the hose fitting or the plug by hand, tighten
it another one to two turns using an appropriate tools. (It is
not necessary to tighten the fitting to the point where the nut
touches the pipe.)

Reference : Tighen the plug until the plug's top surface is 1mm
height from the mounting surface.

When intalling the hose fitting or the plug, wrap
the threaded section with Teflon tape to prevent
air leakage.

After tightening the hose fitting or the plug by hand,

tighten it another one to two turns using an appro-

priate tools. (It is not necessary to tighten the fitting

to the point where the nut touches the pipe.)

Reference : Tighen the plug until the plug's top sur-
face is 1mm height from the mounting
surface.

8mm Hose Fitting 4@ o/ Plug

SSQV Pipe

|Dia.7

8mm Hose Fitting

SSQV Pipe

Plug

SSQV Pipe/ Im

(3) Temporarily install the SSQV pipe. (Dia. 9)
(4) Reconnect the pressure sensor connector. (Dia. 9)
(5) Temporarily install the factory bracket on the front side

and the SSQV pipe using the factory bolt of section "A".
(Dia. 9, 12)

Pressure Sensor
" O
/ B

SSQV Pipe

|Dia.9

14

71008-AH009_3-1. 03



(6) Temporarily install the factory bracket on the rear side, the
bracket No.1 and the SSQV pipe using the kit parts. Bracket No 1
(Dia. 10, 12) racketo.
SSQV Pipe
Dia. 10
(7) Temporarily install the bracket No.2 to the SSQV pipe.
(Dia. 11, 12)
Bracket No.2
SSQV Pipe Dia. 11
#EAF LY E 7
Tightening torque 6-3 12 E
24N-m {2.4kgf-m} B & @ 10
\ 14 1
@ 4
B
2. SSQV Pipe
4. Bracket No.1
5. Bracket No.2
7. Bolt M8-35
8. Bolt M8-20
10. Spring Washer M8
11. Flat Washer M8
12. Bolt M6-20
13. Spring Washer M6
14. Flat Washer M6
G-1.Pressure Sensor (Factory) 17. Collar
G-2.Bolt (Factory - A) 20. 8mm Hose Fitting
G-3.8mm Hose (Factory - Applicable Vehicle) 21. Plug Dia 12

15 71008-AH009_3-1. 03



(8) Temporarily install the SSQV Assy. (Dia. 12, 13)

. SSQV Assy
. SSQV Pipe

10. Spring Washer M8
11. Flat Washer M8

. SSQV Hose
. Bracket No.1 1
. Bracket No.2

. Hose Clamp #20
. Bolt M8-15

© o g~ WNPRP

Dia. 13

(9) Position the SSQV Assy where it does not come into
contact with any other components.
Tighten all hose clamps, bolts to secure the SSQV Assy.
(Dia. 13)

(10) Disconnect the hose C from section "C". (Dia. 14)

(11) Remove the hose D. (Dia. 14)

Q C
o
Q D

______HoseC

Dia. 14

(12) Install the T-Fitting. (Dia. 15, 18)

(13) Install the rubber caps to the pipe part which the hose C
and the hose D are removed. (Dia.14, 18)

T-Fitting

\

Hose C

Dia. 15

16

71008-AH009_3-1. 03



(14) Disconnect the hose F from section "F". (Dia. 16)

(15) Remove the hose E. (Dia. 16)

O

Hose F \ _— Hose E

;O

Solenoid Valve

Dia. 16

(16) Install the 6mm joint pipe and 6mm hose to the hose F.

(Dia. 17, 18)
6mm Hose

N
Hose F \

6mm Joint Pipe

Dia. 17

17 71008-AH009_3-1. 03



(17) Connect the section "E" with the T-Fitting installed in 2-(12) with the 6mm hose. (Dia. 18)

26
F
25 @ 18
Co c
18
5 19
@ Hose F Q
Factor:
% ( Y) 18 O
25 15
23
5@ 95 15 o5 24 HoseC
& - (Factory)
- 2 (o e [ (oY = Y o
25
15. Hose 6mm @
16. Hose 4mm
18. Rubber Cap 6mm E
19. Rubber Cap 4mm 25 %
22. T-fitting
23. Joint Pipe 6mm b ﬁ

24. Joint Pipe 6mm-4mm
25. Hose Clamp 6mm

26. Air Filt .
r et Dia. 18

Tie Wrap

(18) Lay out the SSQV routing using the kit parts.
Cut the 4mm hose to the appropriate length. (Make sure \
to leave some slack) (Dia. 18)

SSQV Assy

(19) Tighten the 4mm hose that connects to the SSQV
Assy'’s fitting, and secure the hose. (Dia. 18, 19)

ADVICE:

When uninstalling the SSQV Assy, or when removing the 4mm
Hose from the SSQV Assy, remove the Tie Wrap, cut the hose
past the port on the SSQV Assy, slice the 4mm Hose length-
wise, and then remove the 4mm Hose. (Dia. 19)

=> N\

Dia. 19

Do not pull or wiggle the 4mm Hose using pliers or other tools
to prevent damage to the SSQV Assy.

18 71008-AH009_3-1.03



(20) Reinstall the removed factory parts.
(21) Reconnect the airflow meter sensor connector.
(22) Reinstall the battery tray and the battery.

(23) Reconnect the battery cable to the positive (+) terminal of
the battery.

(24) Reconnect the battery cable to the negative (-) terminal of
the battery.

Dia. 20

CONFIRMATION AFTER INSTALLATION

Check the following after the installation process is complete.

(1) Check the following before starting the engine:
@ Make sure all pipes and hoses are routed and connected correctly.
@ Make sure all hose clamps are tightened.
@ Make sure the negative cable terminal is securely attached to the battery.
@ Make sure all bolts and nuts are tightened.
@ Make sure all installed components do not come in contact with other parts.

(2) Start the engine and check the following:
@ Make sure air is not leaking.
@ Make sure the RPM rises smoothly after revving the engine 2-3 times while in neutral.
@ Make sure the installed parts are not hitting each other.
@ Make sure there are no unusual conditions found while idling.

@ Make sure there are no loose bolts after turning off the engine. Re-tighten if necessary.

19

71008-AH009_3-1. 03



PARTS LIST

No Description QT Image Remarks | |No Description QT Image Remarks | |No Description QT Image Remarks
1| SSQV Assy |1 n%- 11] Flat Washer | 3 @ M8 21 Plug 1 @
2| ssov Pipe |1 dﬁ& 12| Bolt 1 % Me-20 | [22| Titting |1 4
Spring @ N
3| ssov Hose [ 1 % k] I E! Me | [23| JointPipe |1 @ 6mm
%)
4 |Bracket No. 1| 1 14| Flat Washer | 1 @ M6 241 Joint Pipe |1 w 6-4mm
6mm
5 |Bracket No. 2| 1 15 Hose 1 @ L=700 25| Hose Clamp | 8 @ 6mm
(UL 4mm -
6| HoseClamp [2| & | #12 ||16] Hose |1 @ oooo | [26|  AirFiter {2 @
7 Bolt 1 % me-35 | [17]  collar |1 @ 21| Tewrap [5| -~
8 Bolt 1 M8-20 | |18] Rubber Cap |3 6mm | |28 Instruction 1
Manual
9 Bolt 1 % M8-15 | |19]| Rubber Cap | 1 % 4mm | |29
w [ @ wo o]
10 Washer 3 M8 20| Hose Fitting | 1 8mm | |30

MAINTENANCE

Proper maintenance of this product is necessary in order to maintain the safety, reliability, and function of this product.
- Maintenance is the responsibility of the driver/owner.
- If work needs to be performed outside the scope of this manual, consult a professional.

- If the vehicle gets damaged, have the repairs performed by a professional.

- If you experience any abnormal noise, smell, or vibration from the vehicle while driving, reference the vehicle’s Owner’s Manual.
- If this product is ever re-sold, please give this Instruction Manual to the new owner.

- When removing this product from the vehicle, please consult a professional.

HKS Co.,Ltd.

7181Kitayama, Fujinomiya, Shizuoka 418-0192, JAPAN

http://www.hks-power.co.jp/en/

SRS - G

Unauthorized reproduction is strictly prohibited.

20

71008-AH009_3-1. 03



